AQUASTREAM SOLAR

Part Number Product Description Diagram Number
S121691 Adapter plate 1
S1226911 Pump body o ring 2
6340162 Mechanical seal 3
63613885 Impeller (Aquastream Solar 50 MK ) 4
63613886 Impeller (Aquastream Solar 75 MK 1) 4
S12937E1 Impeller (Aquastream Solar 100 MK 1) 4
S12938E1 Impeller (Aquastream Solar 125 MK ) 4
63613887 Impeller (Aquastream Solar 150 MK 1) 4
S126761 Clacker valve (drain down) 7
S13185A Half barrel union c/w o ring 8
S0809711 Union o ring 9
S$1228633 Shim (set of 3) iR
6307245A Motor 1.17kW with foot ( 50 - 125) 12
635035L Motor 1.68kW (150) no slinger required 12
6350720 Pump foot (for 635035L)
634047 Motor end shield (for 6307245A) 13
S11609641 Aquastream solar multi pack M8 bolts & washers n/s

4 x 6350540 (M8 x 40 bolt)

4 x 6302180 (M8 washer)

4 x 63024 (Nut 8mm)
6340040 Hex Set Screw M6x20 S/S316 (2 required)
S116086 M8 x 55 bolt (150 MK |) - 2 required
638153 Porta Pac Pump Diffuser MK2 5
635079 A/S Solar Pump Body 40mm Ext MK2 6

VVA I ER\WV

water, the liquid of life




